

Laboratory testing

Name: The Govmark Organization, Inc.
Address: 96-D Allen Boulevard
Farmingdale, NY 11735-5626
Phone #: 1-(631)-293-8944

Company submitting test

Name: The Designtex Group
Address: 357 County Avenue,
Secaucus, NJ 07094
Phone #: 1-(201)-917-7738

Product Identification : Match Point 33499 Also Covers Volley 3798, Top Spin 3501 and Cross Court 3502. 58% Solution Dyed Nylon, 42% Recycled Solution Dyed Nylon, Naosphere 58". 18.46 oz/lyd. Acrylic Back.

Date Samples Received : 11/27/2013 **Test Completed :** 12/03/2013 **Test Report # :** 2-99795-0-
Letter: N

Specimen	Flame Spread Warp (seconds)	With	Without
		Nap	Nap
1 Face	DNI	()	(x)
2 Face	DNI	()	(x)
3 Face	DNI	()	(x)
4 Back	DNI	()	(x)
5 Back	DNI	()	(x)

Specimen	Flame Spread Fill (seconds)	Upholstery Use ONLY	
		()	(x)
6 Face	DNI	()	(x)
7 Face	DNI	()	(x)
8 Back	DNI	()	(x)
9 Back	DNI	()	(x)
10 Back	DNI	()	(x)

Requirements: With nap - Minimum flame spread of any individual specimen shall not be less than 7 seconds.

Without Nap: Minimum flame spread of any individual specimen shall not be less than 3.5 seconds.

[DNI = Did Not Ignite; therefore no recordable burning time (Flame Spread).]

Conclusion: The above results indicate compliance with the stated requirements.

I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by California Technical Bulletin 117 Section E, Part I Upholstered Fabrics dated January 1980.

Testing Completed: 12/03/2013



Authorized Signature

THE GOVMARK ORGANIZATION, INC./jb

TEST REPORT #: 2-99795-0-

MS. PHYLLIS PETTIT

DEC 12 2013

[GSA test report format]

[The results contained in this report relate only to item(s) tested. The test report shall not be reproduced, except in full, without written approval from The Govmark Organization, Inc.]